Compressor and Mounting Hardware
All Models Except Platinum 5

3LX (After 7/10/97)
S5LX (After 4/21/97)
6LX (All Dates)

SRE_005A



Compressor and Mounting Hardware

All Models Except Platinum 5

Item
Number

Note

Part Number

Description

Quantity Per

Package

Assembly

1
1

g b wwN

AF

AG,l

A,G

AH

1075071-NLA
1075071E-NLA

2000894-NLA

1157138

1186230

1106690E-NLA

1109235-NLA

1154510

2000904-NLA

1086187-NLA
2001374-NLA
1108819
P0876X026
1095537-NLA

1085873

NLA - Compressor Assembly - 6LX, 6LX02

NLA - WARR RPLMT - Compressor Assembly (6LX,

6LX02)

NLA - Kit, Compressor Rebuild

Kit, Rebuild

NLA - Instruction Sheet

Kit, Compressor Complete Assembly - Thomas
Compressor with Mounting Hardware - Thomas
NLA - Tech Only - Capacitor, 15 MFD

Tie Wrap (8" L)

Kit, Compressor Restraint Bracket w/ Hardware
Bracket, Restraint, Compressor

NLA - Bumper, Bracket

Bumper, Restraint Bracket, Compressor

NLA - Screw, Phillips Hex Washer Head w/ Patch
(1/4-20 x 3/4")

Retainer, Push (1/4")

NLA - WARR RPLMT - Compressor Assembly -
Thomas (5LX Plat.)

Kit, Rebuild for Thomas Compressors
Kit, Rebuild
NLA - Instruction Sheet

Kit, Compressor Rebuild w/ Trigon Seals &
Instruction Sheet - IRC5LX/IRC5LX0O2 (Thomas)

Compressor Rebuild Kit w/ Trigon Seals -
IRC5LX/IRC5LX0O2 (Thomas)

Instruction Sheet, Thomas Rebuild 2660-2650
NLA - Kit, Compressor Rebuild

NLA - Kit, Rebuild

NLA - Instruction Sheet

NLA - Hose, Barbed, Patch Lock (1/2 x 1/4" NPT)
NLA - Fitting, Resonator

Fitting, Elbow (1/2" Beaded Hose x 1/4" NPT)
Clamp, Hose

NLA - Kit, Resonator Retro-Fit

Resonator

NLA - Screw, Phillips Pan Head (#10-16 x 1/2")
NLA - Tubing, Silicon (1/2 x 5")

Tube, Braided (10 x 1/2")

Spring, Extension (7/16 x 9-3/4" L)

Screw, Socket Button Head (1/4-20 x 3/8")
NLA - Bracket, Mounting

Clip, Flange

Fitting, Elbow (1/2" Beaded Hose x 1/4" NPT)
Tie Wrap (8" L)

NLA - Instruction Sheet

Resonator

1
1

PR RPRRPRPNRRPRERRREPR

A

e

=

PR RPRRPRRPRPRRPRRPRRPRRPRPRPRRPRPEPRRPRERR

1
1

N N e e N N e e N s N = T

[N

N Y

[

PR R RRPRPRPRREPREPRERNRRLRRERRRERERELRLERELR




Compressor and Mounting Hardware
All Models Except Platinum 5

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
6 2001682 Tie Wrap (8" L) 1 3
7 2002264 Tubing, Reinforced Braided (1/2 x 26") 1 1
8 1088316 Spring, Extension (7/16 x 9-3/4" L) 1 1
9 2000888-NLA | NLA - Mounting Bracket Assembly 1 2
10 2000876-NLA | NLA - Washer, Cup 1 4
11 1105418-NLA | NLA - Screw, Phillips Pan Head (1/4-20 x 1-1/2") 1 4
12 1085696 NLA - Screw, Phillips Truss Head (1/4-20 x 1/2") 1 4
13 P0875X510 Mount, Diamond 1 4
14 2002906-NLA | NLA - Spacer (1/4 x 1/2 x 7/32") 1 4
15 P0875X560-NLA | NLA - Boot, Terminal 1 1
16 E 2000770-NLA | NLA - Capacitor - MFD3LX 1 1
16 D 2003019 Kit, Capacitor 15 MFD 1 1
18 NLA - Tech Only - Capacitor, 15 MFD 1 1
19 Clamp, Cap 1 1
20 Screw, Phillips Pan Head (8-32 x 1/2") 1 1
21 Washer, Flat (#8) 1 1
22 NLA - Nut, Keps (#6-32) 1 1
23 NLA - Boot, Terminal 1 1
24 Tie Wrap (8" L) 1 2
25 Tie Wrap (3-29/32" L) 1 1
26 Screw, Phillips Hex Washer Head (#8-32 x 3/8") 1 1
17 B 1085697-NLA | NLA - Relief Valve w/ Patch Lock, 35 PSIG 1 1

NOTE: A - Not Shown.
B - Before 7/00.
C - After 6/00.
D - Use with IRC5LX/ IRC6LX After 1/97 and IRC3LX After 6/97.
E - Use with IRC5LX/ IRC6LX Before 2/97 and IRC3LX Before 7/97.
F - Rebuild Kit is for Thomas Compressor Model #2618 and #2638. Compressor Model numbers are required when ordering
the Rebuild Kit.
G - Rebuild Kit is for Thomas Compressor Model #2650 and #2660. Compressor Model numbers are required when ordering
the Rebuild Kit.
H - Rebuild Kit is for Thomas Compressor Model #2619 and #2639. Compressor Model numbers are required when ordering
the Rebuild Kit.
| - Part #1109235 is No Longer Available. Order part #1154510 as a replacement kit.
J - Includes Compressor, Capacitor, Tie Wraps, and 1186230.




